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FE iR/ Sample Description: [E#/ Solid state P 438/ Sample Quantity: 1
BRI FE A4 FR/ Sample Name: [ AR
Sample Description A% /Specifications: JE 1.2mm
fi#5/Brand: DCO1
ﬁ"B/Else: /
{ B ETM305D R
RS E oLz f 7 7T R AR AL -
Microcomputer controlled electronic universal testing machine ETM305D Ay | ‘-7:3‘“ ’g&
Test Equipment o TS
HiEt X ARL3460/Direct reading spectrometer ARL3460 science Tes
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Test Methods /Test Vide infra
Items/ Test Results
-3 d=E r¥EM
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Test Place Jiangyin Laboratory

&
Compiled by

LI - ] ﬁ "
Checked by ﬂ(

ol e
Approved by




|
CTS =M
; Science Test Service

KR &
Test Report

45 F#/Report Date:2023/04/10

& 271 3£ 277 (Page 2 of 2)
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1345/ Tensile test
K JUFFYE/ Test standard: GB/T 228.1-2021
W45 B Test results:
" PR E R e SR SE R SR T Rpoo W fE R (A) e
Tensile Strength Proof Strength Rpo2 Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
3% [ /From the
BARER
270~410 <280 =28 GB/T 5213-2019,
Tech. req.
DCO1
e
1-1 316 192 38.5
Acceptable
2,754 Hr/Component analysis
R BUBRAE/ Test standard: GB/T 4336-2016
R 45 L/ Test results:
WSS &iE
C (%) Mn (%) P(%) S (%) Al(%)
Sp. No. Note
HARER 3% [l /From the
<0.12 <0.60 <0.030 <0.030 =0.020
Tech. req. GB/T 5213-2019, DCO1
iy
1-2 0.009 0.15 0.021 0.010 0.047
Acceptable




